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TITLE:  
ACTIVASE WORKSHEET (STROKE PROTOCOL)

Date:





Weight:




Patient Allergies:








	TIME
	PROCEDURES
	NURSE’S INITIALS

	
	INITIAL ED PROCEDURES:
	

	
	1.   Record exact time of stroke onset  (last time patient was seen without stroke symptoms).
	

	
	2.   Activate stroke response system.
	

	
	3.   O2 per NC at 2 LPM.  Pulse oximetry.
	

	
	4.   Continuous cardiac monitoring.
	

	
	5.   Vital signs (B/P, P and R) every 15 minutes for the first two hours (use manual cuff for the first two hours).
	

	
	6.  Stat CT head, noncontrast
	

	
	7.   Stat lab (CBC, CMP, PTT & PTT, glucose) and EKG (glucose may be done per fingerstick.)
	

	
	8.   Two IV lines (18 gauge or larger) with 0.9%NSS.  Keep open at 50 cc/hr.  Second IV access :  saline lock in opposite arm.
	

	
	9.   Glasgow Coma Scale every 15 minutes for the first two hours.
	

	
	10.   Physician to determine NIH Stroke Scale (see attached).
	

	
	11.  If B/P is >185/110, notify physician immediately.
	

	
	12.  Consult with neurologist.
	

	
	13.   No heparin, warfarin or aspirin.
	

	
	14.   Give tissue plasminogen activator _____mg IV over one minute as a 10% bolus followed immediately by _____ mg IV by continuous infusion over 60 minutes for a total dose of _____mg.  Dose calculation:

     Choose the smallest of the following two total stroke treatment doses:

a) Maximum total dose of 90 milligrams.

b) Estimate patient weight in kilograms_____x 0.9 mg/kg = _____mg.

     Total stroke dose = _____mg, prepared as a 1:1 dilution.

          10% of total dose.  Total dose _____ x 0.1 = _____mg.

          Total dose _____mg – bolus _____mg = _____mg continuous infusion.


	


TREATMENT OF B/P > 185/110 AFTER THROMBOLYTIC THERAPY BEGINS:

1. For diastolic > 140, start an IV infusion of sodium nitroprusside (0.5-10 mcg/kg/min.).

2. Systolic > 230 and/or diastolic of 121-140 give:

a. Normodyne (labetalol) 20 mg IV over 1-2 minutes.

b. May repeat or double every 10 minutes to max of 150 mg.  An infusion should follow the first bolus of 2-8 mg/min.

3. If systolic B/P is 180-230 and diastolic B/P is 105-120 on 2 readings, 5-10 minutes apart, give Normodyne as above.

4. Continue to monitor B/P every 15 minutes during this therapy.

5. No heparin, warfarin or aspirin for 24 hours from start of rt-PA infusion.

Nurse’s Signature:__________________________

Nurse’s Signature:__________________________

Physician’s Signature:_______________________
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